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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 PEAK OUTPUT POWER
RESULT: Pass

5.1.3 20DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Pass

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KkHzZ BANDWIDTH
RESULT: Pass

5.1.5 SPURIOUS EMISSION
RESULT: Pass

5.1.6 FREQUENCY SEPARATION
RESULT: Pass

5.1.7 NUMBER OF HOPPING FREQUENCY
RESULT: Pass

5.1.8 TIME OF OCCUPANCY
RESULT: Pass

5.1.9 RADIATED EMISSIONS
RESULT: Pass

5.1.10 CONDUCTED EMISSIONS
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to
the following appendix:

Appendix 1: Test result

2. Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.

(FCC Registration No.: 752051)
(Test site Industry Canada No.: 5077A-2)

F1, Bldg. A, Changyuan New Material Port
Keyuan Rd., Science & Industry Park, Nanshan
Shenzhen, P.R. China

The tests at the test sites have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Equipment Manufacturer Type S/IN Calibrated
until
Transmitter spurious emissions & Receiver spurious emissions
Spectrum Analyzer Agilent E7405A MY45115511| 2013-01-06
Test Receiver Rohde & Schwarz ESCS30 100307 2013-01-06
Bilog Antenna Schwarzbeck VULB9163 9163-323 2013-01-06
Loop Antenna Schwarzbeck FMZB1516 1516131 2013-01-06
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 | 2013-01-06
Horn Antenna Schwarzbeck BBHA9170 9170-359 2013-01-06
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2013-01-06
RF Coaxial Cable SUHNER N-3m No.8 2013-01-06
RF Coaxial Cable RESENBERGER N-3.5m No0.9 2013-01-06
RF Coaxial Cable SUHNER N-6m No.10 2013-01-06
RF Coaxial Cable RESENBERGER N-12m No.11 2013-01-06
RF Coaxial Cable RESENBERGER N-0.5m No.12 2013-01-06
Pre-Amplifier Rohde & Schwarz CBLU118354 | 3791 2013-01-06
0-01
Radio Spectrum Test
Spectrum Analyzer Rohde & Schwarz ESPI3 100396/003 | 2013-01-06
Temp. & Humid. Chamber | Gongwen HSD-500 0109 2013-01-06
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 2013-01-06
L.I.S.N. Schwarzbeck NLSK8126 8126431 2013-01-06
L.I.S.N. Rohde & Schwarz ESH3-Z5 100310 2013-01-06
Pulse Limiter Rohde & Schwarz ESH3-Z2 100815 2013-01-06
50Q Coaxial Switch Anritsu Corp MP59B 6200283933 | 2013-01-06
RF Coaxial Cable SUHNER N-2m No.3 2013-01-06
Radiated Emission
Spectrum Analyzer Agilent E7405A MY45115511| 2013-01-06
Test Receiver Rohde & Schwarz ESCS30 100307 2013-01-06
Bilog Antenna Schwarzbeck VULB9163 9163-323 2013-01-06
Loop Antenna Schwarzbeck FMZB1516 1516131 2013-01-06
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 | 2013-01-06
Horn Antenna Schwarzbeck BBHA9170 9170-359 2013-01-06
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2013-01-06
RF Coaxial Cable SUHNER N-3m No0.8 2013-01-06
RF Coaxial Cable RESENBERGER N-3.5m No.9 2013-01-06
RF Coaxial Cable SUHNER N-6m No0.10 2013-01-06
RF Coaxial Cable RESENBERGER N-12m No.11 2013-01-06
RF Coaxial Cable RESENBERGER N-0.5m No.12 2013-01-06
Pre-Amplifier Rohde & Schwarz CBLU118354 | 3791 2013-01-06
0-01
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is
performed outside the United States, to equivalent nationally recognized standards

organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or
according to manufacturer’s specifications. Additionally all equipment is verified for
proper performance on a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Measurement Uncertainty

Parameter

Uncertainty

Radio Spectrum

<+ 0.60 dB

Radiated emission of transmitter, valid up to 12.75 GHz

<*442dB

Radiated emission of receiver, valid up to 12.75 GHz

<*442dB

Conducted Emission

<+223dB

Radiated Emission

<*442dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were retained in the
TUV Rheinland (Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Material Port Keyuan Rd., Science & Industry Park, Nanshan, Shenzhen,
P.R. China is listed on the US Federal Communications Commission list of

facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is a wireless base station (transmitter) used with a headset (receiver) for
audio entertainment in house or similar environment. It operates at 2.4GHz ISM
frequency band.

There are two alternative AC/DC adapter.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Technical Specification of EUT

Technical Specification Value
Kind of Equipment 2.4G Wireless Headset with Base Station
Type Designation RF-WHP212

FCC ID ZXCWL199

ICID 9854A-WL199
Operating Frequency band 2406MHz ~ 2472MHz
Channel separation 2MHz

Extreme Temperature Range | 0~+55°C

Operation Voltage DC 5V

Modulation GFSK

Antenna Gain 2dBi

Table 4: Frequency hopping information

Technical Specification Description

Channel frequency: 2406, 2420, 2422, 2424, 2426,
2428, 2444, 2446, 2448, 2450, 2452, 2456, 2468, 2470,
2472MHz;

Sequence exsample 1: 2406, 2422, 2420, 2426, 2428,
2444, 2424, 2446, 2450, 2452, 2448, 2472, 2456, 2468,
2470 MHz;

Sequence exsample 2: 2420, 2422, 2406, 2426, 2428,
2444, 2450, 2424, 2446, 2452, 2472, 2448, 2456, 2470,
2468 MHz;

Sequence exsample 3: 2422, 2420, 2426, 2406, 2424,
2428, 2444, 2450, 2448, 2452, 2446, 2472, 2468, 2470,
2456 MHz;

Hopping Sequence
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3.3 Independent Operation Modes

The basic operation modes are:
On, transmitting

Audio input & output
Charging for receiver
Standby

Off

moow»

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level.
The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to
the procedures in ANSI C63.4: 2003.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested together with the following accessories:

Description Manufacturer Part No. Rating
Input: AC 100-240V, 50/60Hz, 0.2A
AC/DC Adapter DBK DS0500500W Output: DC 5V, 500mA
SSA-6P-09 US Input: AC 100-240V, 50/60Hz, 0.2A
AC/DC Adapter SiL 050050 Output: DC 5V, 500mA
The EUT was tested with following cables:
Interface(s)/Port(s): Max. cable length, shielding Cable classification
AC Mains of adapter 2 cores, non-shielded port, 3m AC Power Input
DC power port of EUT 2 cores, non-shielded port, 3m DC Power Input
Audio input 2 cores, non-shielded port, 3m Audio Input
Audio output 2 cores, non-shielded port, 3m Audio Output

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as
described in the Constructional Data Form or the Technical Construction File. No
additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

EUT& 3m
Support U o=

Turn Table

Ground Plane

Test Receiver

MOOOO

OQO:‘-'.

Diagram of Measurement Equipment Configuration for Conduction Measurement

EUT &
Support stand

LISN

80ct
!
Ground plane
Testreceive | |____|L——
Lo PAPEDES
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Diagram of Measurement Equipment Configuration for Transmitter Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass
Test standard ; FCC Part 15.247(b)(4) and Part 15.203

RSS-Gen 7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6dBi

According to the manufacturer declared, the EUT has an internal antenna, the
directional gain of antenna is 2dBi, and the antenna connector is designed with
permanent attachment and no consideration of replacement. Therefore the EUT is
considered sufficient to comply with the provision.
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5.1.2 Peak Output Power

RESULT: Pass

Test date : 2012-05-18

Test standard : FCC Part 15.247(b)(1)
RSS-210 A8.4(2)

Basic standard ; ANSI C63.4: 2003

Limit : 125mw

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature ; 25C

Relative humidity : 52%

Atmospheric pressure : 101kPa

Table 5: Test result of Peak Output Power

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (dBmM/W)
Low Channel 2406 12.43 21
Middle Channel 2444 9.35 21
High Channel 2472 9.41 21
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Test Plot of Peak Output Power
Low Channel
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High Channel
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5.1.3 20dB Bandwidth and 99% Bandwidth

RESULT: Pass

Date of testing : 2012-05-18

Test standard : FCC Part 15.247(a)(1)
RSS-210 A8.1(a)

Basic standard : ANSI C63.4: 2003

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature ; 25C

Relative humidity : 52%

Atmospheric pressure : 101kPa

Table 6: Test result of 20dB & 99% Bandwidth

Channel Channel 20dB Bandwidth | 99% Bandwidth
Frequency (MHZz) (MH2z) (MH2z)
Low Channel 2406 0.682 1.78
Mid Channel 2444 0.696 1.79
High Channel 2472 0.756 1.92
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Test Plot of 20dB Bandwidth
Low Channel
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High Channel
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Test Plot of 99% Bandwidth
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Middle Channel
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5.1.4 Conducted Spurious Emissions measured in 100kHz
Bandwidth

RESULT: Pass
Date of testing : 2012-05-20
Test standard : FCC part 15.247(d)
RSS-210 A8.5
Basic standard ; ANSI C63.4: 2003
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation mode : A

Ambient temperature : 25C

Relative humidity : 52%
Atmospheric pressure : 101kPa

All emissions are more than 20dB below fundamental, details refer to following test plot,
and compliance is achived as well.
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100kHz Bandwidth
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Readout
Frequency
Function
Off
Stop 25 GHz
#VBW 300 kHz #Sweep 2.5 s (999 pts) Marker Table
X Axis Amplitude On Off
2.419 GHz 10.54 dBm
2.948 GHz -43.48 dBm
14.467 GHz -44.11 dBm Nlarker A" Off
25.000 GHz -44.29 dBm
More
2 of 2
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Middle Channel
Agilent

Ref 20 dBm
#Peak

Log

10

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 (€

= Agilent

Ref 20 dBm
#Peak 1
Log

10

dB/

Start 1 GHz
#Res BW 100 kHz
Marker Trace
1 (1)
2 (1)
3 (1)
4 (€

00:16:59 May 20, 2012

00:15:41 May 20, 2012

#Atten 30 dB

#VBW 300 kHz
X Axis
751.2 MHz

#Atten 30 dB

#VBW 300 kHz
X Axis

2.443 GHz

2.948 GHz

7.349 GHz

21.814 GHz

R T

Mkrl 751.2 MHz
-45.69 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-45.69 dBm

R T

Mkrl 2.443 GHz
7.1 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
Amplitude
7.1dBm
-43.82 dBm
-45.85 dBm
-44.66 dBm

Marker

Select Marker
i1 2 3

I

Marker Trace
Auto 1 2

o

Readout

Frequency

Function
Off

™

Marker Table
On Off

Marker All Off

More
20of 2

Marker

Select Marker
i1 2 3

I

Marker Trace
Auto 1 2

o

Readout

Frequency

Function
Off

™

Marker Table
On Off

Marker All Off

More
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High Channel

;’1: Agilenf 00:18:12 May 20, 2012 R T
Mkrl 618.0 MHz

Ref 20 dBm #Atten 30 dB -45.63 dBm

#Peak

Log

10

e e ]

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace X Axis Amplitude
1 (1) 618.0 MHz -45.63 dBm

;’1: Agilenf  00:20:06 May 20, 2012 R T
Mkrl 2.467 GHz

Ref 20 dBm #Atten 30 dB 7.384 dBm

#Peak 1

Log

10

dB/

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace X Axis Amplitude
1 (1) 2.467 GHz 7.384 dBm
2 (1) 2.948 GHz -43.9 dBm
3 (1) 14.202 GHz -44.08 dBm
4 (1) 24.447 GHz -43.75 dBm

Marker

Select Marker
i1 2 3

I

Marker Trace
Auto 1 2

o

Readout

Frequency

Function
Off

™

Marker Table
On Off

Marker All Off

More
20of 2

Marker

Select Marker
i1 2 3

I

Marker Trace
Auto 1 2

o

Readout

Frequency

Function
Off

™

Marker Table
On Off

Marker All Off

More
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Test Plot of 100 kHz Bandwidth of Frequency Band Edge

Low Channel

®

Ref 20 dBm

«RBW 100 kHz
VBW 300 kHz

«Att 30 dB SWT 10 ms

Marker 4

20
|10
|--10
L-20
--30
L-40

I NTRIN.

|--60

pocablons N

|--70

-80

Start 2.31 GHz

Date: 12.APR.2012

High Channel

%

Ref 20 dBm

18:52:46

«Att 30

9.8 MHz/

*RBW 100 kHz
VBW 300 kHz
dB SWT 5 ms

20

2 3pB
A 4
Stop 2.408 GHz
[r1
44 1 dB
5420C GH
1 [T
dBm
192¢ cnz|IEN
[T
-4 ) 1
[T1
43} 94 a
[ 484340po0 GHz
3pB

ATy AR

-80

Start 2.47 GHz

Date: 12.APR.2012

18:35:36

3 MHz/

Stop 2.5 GHz
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5.1.5 Spurious Emission

RESULT: Pass
Date of testing : 2012-05-20
Test standard : FCC part 15.247(d)
RSS-210 Clause 2.2
Basic standard ; ANSI C63.4: 2003
Limits : FCC part 15.209(a)
ICES-003 Issue 4 February 2004
Kind of test site ; 3m Semi-Anechoic Chamber
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A
Ambient temperature ; 25C
Relative humidity : 52%
Atmospheric pressure : 101kPa

For details refer to following test plot.
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Test Plot of Radiated emissions

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

aBspv K330 100 kHz 1 MHz
/m +k‘1 .

10 MHz

120

1 pxk |110

100

L-90

-80

L70 =

60

30 k“

10

9 kHz

Date: 8.APR.2012 15:19:21

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

30 MHz

dBpv 30 100 kHz 1 MHz
/m ﬂigk\rb\

120

10 MHz

| I~

1 pr 110

100

| B

90

-80

Date: 8.APR.2012 15:21:25

30 MHz
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RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

aBuv (30 100 kHz 1 MHz 10 MHz
/m ﬂlgk\h\

120

~
™~

110 s

1 PK -
S
| \\
100
~
| ~
90 TDE

9 kHz 30 MHz

Date: 8.APR.2012 15:27:29

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

aBuv (30 100 kHz 1 MHz 10 MHz
120
| ™
[~
\\
1 pK 110 SN
MAXE | \

™~ PRN

@wmw%
I-[

30 MHz

Date: 26.APR.2012 02:49:59
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17025498 001

%

RBW 200 Hz

MT 50 ms

Att 10 dB AUTO PREAMP OFF

120

dBpv
/m

100 kHz 1 MHz 10 MHz

110

100

[

90

-80

70

PRN

60

il

40

-30

£

20

10

0
L

9 kHz

Date: 26 .APR.2012

30 MHz

02:51:57
RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpv
/m
120

100 kH=z 1 MHz 10 MH=z

T

PRN

L

T

Date: 26 .APR.2012

30 MHz

02:56:01
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RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpv 30 100 kHz 1 MHz 10 MHz
/m ﬂlgk\h\

120
I~
™~
M~

1 pr 110 SN
MAXH | \

100

I~
I B
|-90 TDE
™~ PRN

9 kHz 30 MHz

Date: 8.APR.2012 15:43:38
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aBuv (30 100 kHz 1 MHz 10 MHz

120

™~ PRN
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RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpv 30 100 kHz 1 MHz 10 MHz
/m ﬂlgk\h\

120

1 pr 110

MAle \\

-100
I~
| B
90 TDE
-80
| N~ PRN
70 I~

60

_!;o H [ Al
o N
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Date: 8.APR.2012 15:34:34
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|ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & lndustry Park Nanshan Shenzhen P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  pei- #7965

Standard: FCC Part 15 Radiated
Test item: ~ Radiation Test

Polarization:

Horizontal

~ Power Source:. AC 120V/60Hz
. Date: 2012/04/08

20 M"H%WWWWM

Temp.( “CYHUm.(%) 24 C/48% ,Tlme 8:33:59
EUT: 2:4GHz Digital Wireless Stereo Headphones . Engineer Slgnature -PEL
Mode: -~ TX 2406MHz - Distance:  3m
Model: - RF-WHP212 o ‘
Manufacturer: Shenzhen Horn Audio Co., Ltd.
Note:

700 dBuV/m

B : < limit1: e
1
30 E wdﬂ ! W
M kw

10
0.0 ; T ; ; .
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Rekadingy Factor Result Limit  [Margin Height | Degree k
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuv/im)| (dB) |°¥® | ©m) | weg) | Ro™™
1 128.1232| 2013 | 1497 | 3510 | 4350 | -840| QP
2 195.6437| 19.06 | 1602 | 3508 | 4350 | 842| QP
3 319.9858| 17.06 | 1933 | 3729 | 4600 | 871| QP

Page: 1
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ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Site: 966 chamber
Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China

Fax:+86-0755-26503396

Job No.: - pei #7966 Polarization: . Verticai
Standard; FCC Pait 15 Radiated Power Source: 'AC 120V/60Hz
Test item: Radiation Test : Date: 2012/04/08 -
Temp.(" CYHum.(%) 24 C/48% ) Time:'8:43:46
EUT: 2.4GHz Digital Wireless Stereo Headphones Engineer Signature: PEI|
Mode: TX 2406MHz : Distance: - 3m -
Model: = RF-WHP212 | |
Manufacturer: Shenzhen Horn Audio Co., Ltd.
Note:

70.0  dBuV/m

H flimit1: —

60

50

40

30

20

10

0.0 : : R ; ; : : A

30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Héight Degree

No. ' MHz) | (@Buv/m)| (dB) |(dBuvim) |(dBuvim)| (dB) |2 | m | weg) | Romo*
1 36.1365| 14.84 16.61 31.45 40.00 | -855| QP
2 48.7879| 14.30 14.82 29.12 40.00 |(-10.88| QP
3 127.9497| 20.03 14.97 35.00 43.50 -850 QP

Page: 1
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Site: 966 chamber
Tel:+86-0755-26503290
Fax:+86-0755-26503396

- Hodzontal ~— -~
120V60Hz

ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Sci’encek& Industry Park,Nanshan Shenzhen,P.R.China

(ATC)

[JobNo: pei#ssss -
Standard: FCC Part 15 Radiated -
'TeSt’iiém: Radiation Test f:k; .
Temp( C)Hum.(%) 24 C/48%
EUT.  2.4GHz Digital Wireless S

il

Note:

70.0

1. 60

50

dBu¥/m

¢ limit1:

40

30

10

L k; }20 W%Wﬁ hi

'n>u3[|.|]|]|] ;l] él] (;U 7:|] éﬂ 1 é[“] " 5’["] : ?Uﬂ .‘Il]ljlll] MHZE e
No | irsy | @bavimy | @8y | @Buvim) | @Buvim) | (@B |22 | e | ey | Remer
7 1253180 2268 | 1505 | 37.73 | 4350 |-577] QP
2 164.6891| 21.38 | 1466 | 3604 | 4350 | 745| QP
3 5590811 1830 | 2536 | 4366 | 46.00 | 2.34] QP
2 687.0645| 1564 | 2637 | 4201 | 46.00 | -3.99] QP

Page: 1
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ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
: Scnence & lndustry Park Nanshan Shenzhen P.R.China Fax:+86-0755- 25503395

; Polanzatnon Vettieal
ource AC 120" /60Hz

pel #8654 :
."FCC Part 15 Radlated

700 dBuV/m

60
50
' 40
= 30
2
10
00 : : L : : ; U S S
0000 4u~ ‘59 & 7n ﬂﬂﬂ I ”e’nkau 400 V 5}1r] ,VE"";;T,"';], 1@“'“ MHz ’
No. ('I:\IjeHg) ﬁSﬁ&T% F(:%t;) ' (d%ii/u/lr:w) (déLn\}i;m) “"(35’{" petector | G2 | Tamgy, | Remark I

35.7553( 15.98 16.63 32.61 40.00 | -7.39( QP
51.3173( 20.80 14.10 34.90 4000 |-5.10( QP
67.1931| 22.21 12.55 34.76 40.00 | -524| QP
127.2902| 18.10 14.99 33.09 4350 (-10.41| QP

Bl RN -

Page: 1 http://www.atc-lab.com
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% 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
A . F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: " pei #7969 [ : . Polarization: . Horizontal
Standard: -FCC Part 15 Radiated : .. Power Source: "AC 120V/60Hz
Test item: - Radiation Test : Date: 2012/04/08
Temp.( C)/Hum.(%)-24. C/48% Time: 9:12:50
EUT: 2.4GHz Digital Wireless Sterso Headphones - Engineer Signature:.  PEI

Mode: TX 2472MHz : . Distance: 3m.
Model: - RF-WHP212 o :
Manufacturer: -Shenzhen Horn Audio Co., Ltd.

Note:

70.0 dBu¥/m

¢ limit1:

60

50

40

30

20

0.0 ; SR T T : ; : R T
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit Margin‘ Height | Degree
No. | MHz) |(@Buvim)| (dB) | (dBuVim) |(dBuV/im)| (dB) | %% | cm) | @eg) | Re™™
1 127.5168| 17.59 14.99 32.58 43.50 [-10.92| QP
2 196.8163| 16.80 16.02 32.82 4350 |-10.68] QP
3 329.6004| 16.32 19.74 36.06 46.00 -994| QP

Page: 1 http:/iwww.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: ' pei #7970 Polarization: - Vertical
Standard: FCC Part 15 Radiated Power Source: - AC 120V/60Hz
Test item: . Radiation Test _ - Date: 2012/04/08
Temp.( CYHum.(%) 24 C/48% , Time: 9:22:37
EUT: 2.4GHz Digital Wireless Stereo Headphones ‘Engineer Signature:  PEI
Mode: - TX 2472MHz : -  Distance:  3m
Model: ~ RF-WHP212 : G :
Manufacturer: Shenzhen Horn Audio Co., Ltd.
Note:
700  dBu¥/m
N Elimiﬂ: e
80
50
40
30
20
10
0.6 : R A ; ; : b
30000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin ' Height | Degree
No. | MHz) |(@Buvim)| (dB) |(dBuv/m) |(@Buv/im)| (dB) | =" | m | (deg) | RO
1 35.8875| 14.02 16.63 30.65 40.00 | -935| QP
2 68.2115( 15.38 12.67 28.05 40.00 ([-11.95| QP
3 127.3846| 18.96 14.98 33.94 4350 |-956| QP

Page: 1
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; 8 ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
L C F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.. pei #7971 . ‘ -~ Polarization:  Horizontal
Standard: ‘FCC Part 15 Radiated o Power Source:  AC 120V/60Hz
Testiitem:  Radiation Test : Date; 2012/04/08
Temp:( CYHum.(%) 24 C/48% . ; . Time: 9:30:25
EUT: 2.4GHz Digital Wireless Stereo Headphones : Engineer Signature: = PE|

Mode: = TX2406MHz iR Distance; = 3m
Model:  RF-WHP212 o . ' ‘ ,
Manufacturer:: Shenzhen Horn Audio Co,ltd.

Note:

70.0 dBu¥/m

60
ol
20 .- e e i e e [T
10
0.0 : :
1000.000 3000 4000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuVim) |(dBuVim)| (dB) | ¥ | cm) | (eg) | RE™™
1 2373.061| 5426 | 763 | 4663 | 74.00 |-27.37| peak
2 2373.061| 4353 | 763 | 3590 | 5400 |-18.10] AVG

Page: 1 http://www.atc-lab.com
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:" pei #7972
Standard: FCC Part 15 Radiated
Test item: Radiation Test
Temp.(  C)/Hum.(%) 24 C/48 %
EUT: 2.4GHz Digital Wireless Stereo Headphones
Mode: TX 2406MHz
Model:  RF-WHP212 e
Manufacturer: -Shenzhen Horn Audio Co., Ltd.

 Polarization: = Vertical
‘Power Source: 'AC 120V/60Hz
~Date: 2012/04/08

Time: 9:38:03

Engineer Signature: = PEI

. Distance:  3m

Note:

70.0  dBu¥/m

60

[T — :

50

[Pt

20 I

10

0.0 ;

1000.000 3000 4000.0 MHz
Freq. Reading Factor Result' kLinﬁit Margin Height | Degree

No. | MHz) | (@Buvim)| (dB) |(dBuvim) |(dBuv/im)| (dB) | %% | ©m) | weg) | REMe®
7 2373780| 6050 | -763 | 5287 | 74.00 |-21.13| peak
2 2373.780| 47.83 | 763 | 4020 | 5400 |-13.80] AVG

Page: 1
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ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

UT:  24GH

Model: f

JobNo: pei#gsss
Standard: FCC Part 15 Radiated
Testitem: Radiation Test
Temp.( C)Hum.(%) 24 C/

8%

, Digital Wireless Stereo
Mode:  TX2444MHz ‘
‘ RF-WHP212
I\l:lyénu/facti;rfer.‘, Shenzhen

on. Horizontal
ce: AC 120V/60Hz

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

ure: PEI .

Note:

700 dBuV/m

i limit1: —
B0 b oo b
w0
‘4|]
a0
20
10
0.0 :
1000.000 ) ) 3000 4000.0 MHz .
"o | Freq | Reading | Factor | Result | Limit |Margin| ___|Heignt |Degree | oo
No- | MHz) | (@Buvim)| (dB) | (@BuV/m) |(dBuv/im)| (@B) | %" | cm) | (@eg) | R
1 2363627| 5335 | -7.70 | 4565 | 5400 | -8.35| peak
2 2363627| 4370 | 770 | 3600 | 5400 |-18.00] AVG
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A1)

ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Site: 966 chamber
Tel:+86-0755-26503290

PR s
Part 15 Radiated

Science & Industry Park,Nanshan Shenzhe|

n,P.R.China Fax:+86-0755-26503396
_ Polarization” ‘V‘ertch:él -
- Power Source: AC 120V/60Hz.

Date: 12/05/20/ -

700 dBu¥/m

limit1: —
60
.50 AWA.,NMH.HW.”M...”..ww.,_,,.H._.»M.M.uw,.“r“é .................................................................
u‘WMM%MMWM«%W M A ARSI
3 WWW’WW :
20 véﬂ ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
10
. 1000.000 3000 4000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No. (MHz) | (@Buv/im) | (dB) | (dBuVim) |(@Buv/m)| (dB) || m) | (deg) | REMe®
2507.980| 59.13 -7.33 51.80 54.00 -2.20 | peak
2 2507.980| 45.33 -7.33 38.00 54.00 |-16.00( AVG

Page: 1
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A " 8 ACCURATE TECHNOLOGY CO.,LTD. Site: 966 chamber
' ! F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job'No.: pei #7975 : : : - Polarization: - -Horizontal -
Standard: FCC Part 15 Radiated : _ Power Source: AC 120V/60Hz
Test item: - Radiation Test - Date; 2012/04/08 .
Temp.(+ CYHum.(%) 24 C/48% : S Time: ‘]0:08:39,{ :
EUT: 2.4GHz Digital Wireless Stereo Headphones ' - Engineer Signature: . PEl
Mode:  TX2472MHz ~ ~ Distarce: sm
Model: - RE-WHP212 o ‘
Manufacturer: Shenzhen Horn Audio Co., Ltd. =
Note:

70.0 dBuV¥/m

&0

S RO SO eeeree e cemnenene

F T I U, S RN | ‘, J .

! MM”WWWWMMV
J\,l“ b bt ?

20 b . S D ,,,,,,,,,,,,,,,,,,,,,,,,,,,

10

0.0 : N

1000.000 3000 A0 MHz
Freq. Reading Factor Result Limit [Margin Height begree

No. | MHz) |(dBuvim)| (dB) |(dBuvim) |(dBuvim)| (@B) | %™ | m) | (deg) | o™
1 2504.083| 51.98 -7.36 44.62 74.00 |-29.38| peak
2 2504.083| 41.96 -7.36 34.60 54.00 |[-19.40| AVG
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. : 8 ACCURATE TECHNOLOGY CO., LTD.
! F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Site: 966 chamber
Tel:+86-0755-26503290

Job'No.: pei #7976
Standard: FCC Part 15 Radiated

Test item: = Radiation Test

Temp.(" CYHum:(%) 24 C/48%

EUT: 2.4GHz Digital Wireless Stereo Headphones
Mode: TX2472MHz :

Model:  RF-WHP212

Manufacturer: Shenzhen Horn Audio Co.; Ltd.

Polarization:  Vertical -
Power Source:  AC 120V/60Hz
Date: 2012/04/08
Time: 10:16:43
Engineer Signature:  PEI

‘D,iks'tancé: 3m

Note:

70.0 dBuV/m
60 i
50 e e e
40 AMM‘A
o0 N A
10
0.0 :
1000.000 3000 4000.0 MHz
Freq. Readinygy Factor Result Limit Margin Height | Degree
No.- | MHz) |(@Buvim)| (dB) | (dBuVim) |(dBuvim)| (dB) | %% | m) | eg) | Re™@™*
1 2503.925| 59.06 736 | 51.70 74.00 |-22.30| peak
2 2503.925| 47.06 736 | 39.70 54.00 |-14.30| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

Test item:

pei #7982
Standard: FCC Part 15 Radiated
Radiation Test
Temp.( CY/Hum.(%) 24 C/48%

Science & Industry Park,Nanshan Shenzhen,P.R.China
. -Polarization:
Power Source: - AC 120V/60Hz

Date: 2012/04/08
Time: 11:10:29

Horizontal

EUT: 2.4GHz Digital Wireless Stereo Headbhones Engineér Signature: . PEI
Mode: TX 2406MHz Distance:  3m
Model: - RF-WHP212 :
Manufacturer:  Shenzhen Horn Audio Co.; Ltd.
Note:
70.0  dBuV/m
1 Timit1: o
60
B0 b e , ,,,,,,,,,,, ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

30
b2 1 T U ,,4,‘“ ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
10
0.0 ; : : :
4000.000 5000 6000 7000 8000 10000 18000.0 MHz
Freq. Reading Factor Result Limit [Margin Detector | Height | Degree | o
No. (MHz) | (@Buvim) | (@B) | (dBuvim) |(@Buvim)| (@B) | - o> | em) | eg) | "o
1 4811.770| 4469 025 | 44.44 74.00 |-29.56| peak
2 4811.770| 43.45 025 | 43.20 54.00 |-10.80] AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: . pei #7981 S Polariza(ion:  Vertical
Standard: FCC'Part 15 Radiated . Power Source: AC 120V/60Hz
Testitem: Radiation Test , ‘Date‘: 2012/04/08
Temp.( C)Hum.(%) 24 C/48% : . . Time: 11:.01:28 .
EUT: 2.4GHz Digital Wireless Stereo Headphones Engineer Signature: PEI
Mode: ~ TX 2406MHz . _ Distance: - 3m
Model: - RF-WHP212 =
Manufacturer: -Shenzhen Hom Audio Co., Ltd.
Note:
700  dBuV/m
i limitl: —
B0
50
40
30
20 S SRR S , - e e e e
10
0.0 ; : ; ;
4000000 5000 5000 7000 8000 10000 18000 0MH2
Freq. Reading Factork Result Limit Margin Height | Degree
No. | MHz) |(@Buv/im)| (dB) | (dBuVim) |(dBuvim)| (@B) | %" | m | (deg) | RE™™
1 4811.870| 52.39 -0.25 52.14 74.00 |-21.86( peak
2 4811.870| 51.05 -0.25 50.80 54.00 -3.20| AVG
3 7217.757| 42.54 3.00 45.54 74.00 |-28.48( peak
4 7217.757| 40.80 3.00 43.80 54.00 |-10.20( AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,

P.R.China

Site: 966 chamber

Tel:+86-0755-26503290

Fax:+86-0755-26503396

on: Horzontal
ce: AC 120V/60Hz

.

0o : ‘ ; ; ; S
4000.000 sﬂﬂﬂ 6000 7000 8600 10000 18000.0MHz
Freq. Rke‘édiinNgz 1 Féctérw“ Résult ' Limif Margin Héight Degree
No- | MHz) | (dBuvim) | (@B) | (dBuvim) |(@Buvim)| (@B) | % | ©m) | weg) | REMerk
1 4887.808| 47.04 017 | 4721 | 5400 | 6.79| peak
2 4887.808| 45.63 017 | 4580 | 5400 | -8.20| AVG
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JobNo.: pei#8657 -
Standard: FCC Part 15 Radiated
Testitem: Radiation Test  ~
Temp.( C)/Hum.(%) 24 C/.

EUT:

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China
EEEE e e Jﬁ[a""jzla‘ﬁbh?:; ;Vel;t‘ic'af —

8 %

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

20V/60Hz

g » limit1: e
50 N H
‘ZD
10
0o : ; : : ; =
4000.000 5000 6000 7000 8000 10000 18000.0MHz
Freq, Reading | Factor | Result | Limit |Margin THeignt | Degres | oo 4
No- | MHz) | (@Buv/im)| (@B) |(dBuvim) |(dBuvim)| (@B) | ¥=” | cm) | (deg) | Rem"
1 4887.813| 53.25 017 | 5342 | 5400 | -058| peak
2 4887.813| 51.93 017 | 5210 | 5400 | -1.90| AVG
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; & ACCURATE TECHNOLOGY CO.,, LTD. Site: 966 chamber
» c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
JobNo.: pei #7978 : Polarization:  Horizontal
Standard: FCC Part 15 Radiated Power Skourc,e: AC 120V/60Hz
Test item:  Radiation Test : Date: 2012/04/08
Temp.(* Cy/Hum.(%) 24 C/48% L Time 10:33:51
EUT: 2.4GHz Digital Wireless Stereo Headphones - Engineer Signature:  PEI

Mode: . .. TX 2472MHz ’ - Distance; 3m-
Model: - RF-WHP212 -
Manufacturer: Shenzhen Horn Audio Co., Ltd.

Note:

70.0 dBuV/m

60

50

10
30
20
10
0.0 . ; ; : :
4000.000 5000 6000 7000 8000 10000 18000.0MHz
Freq. Reading Factor Result Limit  [{Margin Height | Degree
No- | (MHz) | (@Buvim)| (dB) | (dBuvim) |(@Buvim)| (dB) |P®*“” | em) | (eg) | Rema
4943790 4675 | 043 | 4718 | 74.00 |-26.82| peak
) 2943790] 4517 | 043 | 4560 | 5400 | -840| AVG
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

i

Job No.: " pei #7977 Polarization; ~ Vertical
Standard: FCC Part 15 Radiated Power Source:  AC 120V/60Hz
Test item: = Radiation Test Date: 2012/04/08 - -
Temp.( C)y/Hum.(%) 24 C/48% ’ Time: 10:24:58
EUT: 2.4GHz Digital Wireless Stereo Headphones Engineer Signature: - PEI
Mode: ~ TX2472MHz = Distance: 3m
Model:  RF-WHP212 : : . :
Manufacturer: Shenzhen Horn Audio Co., Ltd.
Note:
70.0 dBu¥/m
: : ~ limitl: —_
60 .
50 ........................................................
" b %MWfWWNWWMmW%wW/

30

20 S O N SO S O ORI

10

0.0 : : : : :

4000.000 5000 6000 7000 8000 10000 18000.0MHz
Freq. Reading Factor Result Limit  {Margin Height | Degree |

No- | MiHz) | (@Buvim)| (@B) |(dBuvim) |@Buvim)| (@B) | % | @m) | (deg) | Rem!
1 4943770| 53.44 043 | 5387 | 74.00 |-20.13| peak
2 4943770 5217 043 | 5260 | 5400 | 140 AVG
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At ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
‘ AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: - pei #7983 -~ - Polarization: - Horizontal
Standard: ' FCC Part 15 Radiated Power Source: - AC 120V/60Hz
Testitem: Radiation Test Date: 2012/04/08 -
Temp.( C)/Hum.(%) 24 -C/48% : Time: 11:17.01
EUT: 2,4GHz Digital Wireless Stereo Headphones - Engineer Signature: ' PEI
Mode: - TX 2406MHz - - : Distance:  3m
Model: -~ RF-WHP212 : :
Manufacturer; Shenzhen Horn Audio Co., Ltd..
Note:
80.0  dBu¥/m
Timitt: o
60 ,,,w, ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
%W MMWMW‘WM“WMWWWWMMﬁMWW'MWM L
10.0 :
18000.000 20000 25000.0MHz
Freq. ] Reading Factor Result Limit Mayrgin Height | Degree
No. | MHz) |(@Buvim)| (dB) | (dBuvim) |(dBuvim)| (dB) | %% | ©m) | (eg) | RE™*
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_ %© ACCURATE TECHNOLOGY CO., LTD.
T c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: pei #7984 Polarization:* Vertical
Standard; - FCC Part 15 Radiated " Power Source:- AC 120V/60Hz
Test item: . Radiation Test Date: 2012/04/08
Temp.(  CY/Hum.(%) 24 C/48% - Time: 11:23:39 i
EUT: 2.4GHz Digital Wireless Stereo Headphones Engineer Signature: - PEI
Mode: TX 2406MHz : _ Distance:  3m
Model: ' RF-WHP212
Manufacturer: Shenzhen Horn Audio Co:, Ltd.
Note:
80.0  dBuV/m
, Timit1: ——
70 H
(1]
'U.HMW""”'WW
40
b1 S SOSURUN "j -
20
10.0 ¢
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | MHz) |(aBuvim)| (@B) |(dBuVim) |(dBuvim)| (@B) | %% | em) | weg) | o™
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|ATC)

ACCURATE TECHNOLOGY CO., LTD.
F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

JobNo: pei#8e60

Standard: FCC Part 15 Radiated

fon:  Horizontal

ource: AC 120V/60Hz

Testitem: . Radiation Test -

Temp.( C)Hum.(%) 24 C/48% .
|EUT: . 2.4GHz Digital Wireless S Hones =
Mol , e

700 dBu¥/m

3
20

10

00

B IS e e T IR TN it

18000.000 éﬂﬂﬂﬂ 25000.0MHz
T Freq. Reading | Factor | Result | Limit |Margin| Height | Degres | '
No- | (MHz) |(dBuV/m) @B) | (@Buvim) | @Buvim) | (dB) | ¥ | ©m) | (egy | oMk
Page: 1 http://iwww.atc-lab.com
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@ ACCURATE TECHNOLOGY CO., LTD. - Site: 966 chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
’ : __Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
JobNo: pei#sess . Pojam; ‘
Standard: FCC Part 15 Radiated
Testitem: Radiation Test
Temp.( C)Hun ‘
EUT. 24
 Mode:  TX 244
Model: RF-WHP212
Manufacturer: Shenzhen Hom
Note:

Polarization:  Vertical -
Pc ource: AC 120V/60Hz

; ;:; i

Audic

700 dBuV/m

glimiﬂz e
" 4MWMWWMWWWMWMAWWM%M ““ “ i e
e e
 '||]
:U.D :
No. &Tﬁl) 55333?% F(Zg;) ' (dﬁéi?/”/'rfq) (déLn\}i/tm) “’133’{" petector | "CO | oy | Remark
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ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 966 chamber

Tel:+86-0755-26503290
Fax:

+86-0755-26503396

Job No.: pei #7987 ‘Polarization: - Horizontal
Standard: FCC Part 15 Radiated Power Source: AC-120V/60Hz
Test item: « Radiation Test Date: 2012/04/08
Temp.( C)/Hum.(%) 24 C/48% . Time: 11:45:58
EUT: 2.4GHz Digital Wireless Stereo Headphones: - ~Engineer Signature: PEI
‘Mode: - - TX 2472MHz - . : Distance: 3m :
Model: - RF-WHP212 : : '
Manufacturer: Shenzhen Horn Audio Co., Ltd.
Note:
80.0 dBu¥/m
! ¢ limit1: —
70
60
A ool o A
40 :
30
20
10.0 :
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit Margin Height | Degree
No- | MHz) | (@Buv/im)| (@B) |(dBuv/m) |(dBuvim)| (@B) | P | cm) | weg) | oMo
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% ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No:: ~ pei #7988 o Polarization:  Vertical :
Standard: FCC Part 15 Radiated Power Source;  AC 120V/60Hz
Testitem: Radiation Test ; Date: 2012/04/08
Temp.( CYHum.(%) 24 C/48% : Time: 11:59:00
EUT: 2.4GHz Digital Wireless Stereo Headphones _Engineer Signature: = PEI

Mode: . TX2472MHz ; . Distance:  3m
Model: -~ RF-WHP212 ' : . :
Manufacturer: Shenzhen Horn Audio Co., Ltd.

Note:

80.0 dBu¥/m

70 . ; , ; ;

60

50 wMMWWWMWMWW B WW;NWW . M,hwwwwwwmw

30 b ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

20

10.0 {

18000.000 20000 " 25000.0MHz
No. fKZqu') ‘(‘;gﬁsli/rrﬁ) F(Z‘ét)" ' (d%i?/ullr:w) |(déiur{1/i/tm) M(?Bg)in Detector ltir?»?tﬁsgg Remark
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